MERCRUISER (500 EFI)
Serial Mbr Range: OLOM 477 THRU OL416223 [USA)

DESIGN |
L]

48
& _.°

&QQ DESIGN Il

)

¥ IMTAKE MAMIFOLD AMD INTAKE PLENUIM

| A

Ref |Clazs|Part Description Qt Comment Foolnote &
2 25 A05732| O RING g 2
3 25 811553| GROMMET-Intake Manifold 1 2
4 8499027 5|PLEMUM ASSEMBLY 1 [Blug]
5 22 Ea727 1| FITTIMG-Elbow 1 [90 Degree) [To PYE YW alve)
A 22 8414354 1| FITTING KIT Pwith Hose) (90 De| 1 [Design 1] [NOTE: This Kit Replace
f 22 841435) FITTIMG (90 Degree-Double Fittir| 1 [Design 1]
7 10 F1077| SCREw [#10-24 « .250) 1
a2 2499487 | MAMEPLATE -Plenum 1
3 25 57413|0 RIMNG-Throttle Body 1 2
10 8412517 3| THROTTLE BODY ASSEMBLY |1 [Blug]
11 13 2401 84 | PLUG-E xpanzion 1
12 11 B2219|MUT [#10-32) 1 [Design 1)
12 24 27160/ SPRING 1 [Dezign 1]
13 10 E3020| SCREW 1 [#10-32 = .B80 Hex Head) [Deszign
13 10 842127 | SCREW 1 [H#10-32 750 Socket] [Design 1]
14 845883 | SHAFT-Throttle 1
15 53 92170\ RIMG-Shap 2
16 849587 | PLATE-T hrottle 2
17 10 240118 SCREW [H8-32 » . 380) 4 [Throttle Plate]
18 10 840122 | SCREW [H8-32 » 380) 1 [Spring fnchor)
19 24 844226 SPRIMG-T hrattle Return 1
20 23 249992 | SPACER-Thrattle Body 1
21 845577 | ARM-T hrottle 1
22 12 856774 WASHER 1
23 11 34863 |NUT [ 375-24) 1
24 16 B0552E| STUD-Special [.250 « .154) 1
25 12 35950 'WASHER 1
26 12 B46E73 WA SHER 2
27 11 28045 | MUT [ 250-28) 1
28 8052244 1 |MOTOR ASSEMBLY-IALC 1
29 10 805400 SCREW [#3-32 = .500) 2
a0 25 208547 0 RING 1 2
Kl 10 2445997 | SCREW (M8 = B0) 4
£ 8402107 |ARRESTOR-Flame 1
33 54 18076 13| CLAMP 1
3 B459588T | BRACKET-Throttle Anchor 1
Ca] 12 214806 | '\wWaSHER 3
36 10 90285 | SCREMW [.312-18 « .B20] 3
a7 16 96112 |5TUD [Special] 1
1

QACCTY

A LICD




